
to 0 0 0 0 0 1 4

I . DECLARATION

SITE NAME AND LOCATION

Reilly Tar and Chfsnical Corporation Site
St. Peter Aquiier
St. Louis Park, Minnesota

STATEMENT OF BASIS AND PURPOSE

This decision document represents the selected response actions for the
St. Peter Aquifer Reilly Tar and Chemical Corporation Site, developed in
accordance with the Comprehensive Environmental Response, Condensation
and Liability Act of 1980 \CERCLA), as amended by the Superfund
Amendments and Reauthorization Act of 1986 (SARA).

This decision is based upon the contents of the administrative record
for the Reilly Tar and Gnomical Corporation Site.

The United States Environmental Protection Agency and tho State of
Minnesota agree on the selected remedy.
[...]
all samples collected for this discharge during the

reporting period. The total discharge volume for the

reporting period shall be reported, as well as the



on 9

Permit No. 2045

Spill Location Code MP-NW-01-3L

METROPOLITAN WASTE CONTROL COMMISSION

cumulative total volume discharged under this permit.

Other pertinent information shall also be included, such

as operational problems and changes, etc. The signature

of the responsible party or a designated authorized

representative shall appear at the bottom of the form.

C. Special Conditions for Discharge Sites Not Connected to the

Sanitary Sewer

1. Discharge Location

Permitted discharges for sites not connected to the sanitary

sewer must be transported by an MWCC Permitted Liquid Waste

Hauler to the Third and Commercial Disposal Site in St. Paul.

2. Load Charge

Transported discharges will be subject to a Load Charge which

includes a volume charge and a strength charge (based on

analytical results). The volume component is based on the

volume rate that the MWCC charges each community served. The

strength component is derived from the same equation used to

calculate Strength Charges for industrial users that are

connected to the MDS, and is based on volume, a Chemical

Oxygen Demand concentration in excess of 500 milligrams per

liter (mg/1) and a Total Suspended Solids concentration in

excess of 250 mg/1.



Page o OL 3_

Permit No. 2045

Spill Location Code MP-NW-Q1-S-L

METROPOLITAN WASTE CONTROL COMMISSION

D. Special Conditions for Discharge Sites Connected to the Sanitary

Sewer

1. Connection Approval

Connections made to local sewers or Commission interceptors

shall require approval from the appropriate authority prior

to connection. Billing for sewer use shall also be arranged

with the community.

2. Volume Measurement

The Permittee shall install and maintain an appropriate

discharge metering device.

3. Service Availability Charge (SAC)

Permitted sites that are connected to the sanitary sewer will

be subject to SAC if the discharge exceeds three years dura-

tion, effective February, 1988. Therefore, SAC payment for
W422 January 31, 1991

this site will be required on or before W41Q December 31, 1992.

E. General Permit Conditions

1. All discharges into the MDS shall be in accordance with applic-

able provisions of the Waste Discharge Rules for the MDS, the

MWCC Leachate and Contaminated Groundwater Program, and this

Permit.

2. The Permittee shall not knowingly make any false statement,

representation or certification in any record or report

required to be submitted to tr.e MWCC.



Page 7 of 9_

Permit No. 2045

Spill Location Code MP-NW-Q1-9L

METROPOLITAN WASTE CONTROL COMMISSION

3. This Permit shall not release the Permittee from any lia-

bility, duty or penalty imposed by Minnesota or Federal

statutes or regulations, or any local ordinances or regulations

4. The Permittee shall take all reasonable precautions to mini-

mize all accidental discharges including slugs, spills and

bypasses. In the event of any accidental discharges, spills

or bypasses whose quantity and nature might reasonably be

judged to constitute a hazard to the Commission's personnel

and treatment facilities or the environment, the Permittee

shall IMMEDIATELY notify the Industrial Waste Division of the

MWCC at 772-7109 (office hours) or 681-4511 (non-office hours)

and report the site location, the spill location code, and

other pertinent information.

5. The Permittee shall report any change in the proposed

discharge plan, including changes in pretreatment system

design or rate of discharge. The Permittee shall also notify

the MWCC within 48 hours if the system is temporarily or per-

manently discontinued.

6. The Permittee shall pay applicable Strength Charges or Load

Charges assessed by the Commission.

7. The Permittee shall allow MWCC personnel to enter upon the

P2r.Tiittee' s premises to Lnspe.t the :vatem ar.i .ii-charge point



Page o _; ̂  9_

Permit No. 2045

Spill Location Code MP-NW-01-gL

METROPOLITAN WASTE CONTROL COMMISSION

or sample the discharge in order to verify the reports

received and determine compliance with the Waste Discharge

Rules for the MDS and this Permit in accordance with MR §

5900.3100.



P 3 q -e 9_ o f 9

Permit No. 2_0_4^5_

Spill Location Code _HP-NW-()l^g L_

METROPOLITAN WASTE CONTROL COMMISSION

F. Specific Permit Conditions

1. Representative samples may be collected once per reporting
period during a normal discharge day in lieu of monthly
sampling.

2. PAH Limitations are applicable at individual well discharges.

3. Service Availability Charge requirements must be satisfied
if the Permittee intends to discharge beyond the expiration
date of this Permit.

4. One sample per quarter shall be analyzed for pH, Chemical
Oxygen Demand (COD) and Total Suspended Solids (TSS). A
Permittee may reduce their reporting frequency of COD and TSS
to once per year if the following conditions are met:

After an Industrial Discharge Permit issuance, four con-
secutive routine self-monitoring reports must exhibit a
TSS of 125 rag/1 or less and a COD of 250 mg/1 or less
(50% of the Strength Charge limits).

The Permittee must have no history of Strength Charge from
thi s system.

- The Permittee must formally apply for this reduced
reporting requirement through a letter illustrating the
above points.

The Industrial Waste Division reserves the right to revoke
this authorization for reduced reporting requirements.

5. The laboratory reports for all wastewater monitoring conducted
during each reporting period (at the point of discharge to the
sanitary sewer) shall be submitted with the Special Discharge
Report for that period. Reports must be submitted each
quarter until the permit is terminated.

Sample collection and analytical methods shall meet EPA
protocol (Code of Federal Regulations, Part 136).

6. This permit supersedes any MWCC approvals previously issued
for this site .

7. This discharge approval is not exclusive. The approval does
not release the Permittee from conditions set by the Minnesota
Pollution Control Agency, Minnesota Department of Health,
Minnesota Department of Natural Resources, and the City of
S t . Lo u i s Pa r '< .



Alt ̂ ..u^v^

Page 1 of 31
Permit No: HN 0029815

AUTHORIZATION TO DISCHARGE AND TO CONSTRUCT VASTEVATER TREATMENT FACILITIES

UNDER THE NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM

AND STATE DISPOSAL SYSTEM PERMIT PROGRAM

In compliance with the provisions of the Clean Vater Act, as amended, (33 U.S.C.
1251 et seq; hereinafter the "Act"), Minnesota Statutes Chapters 115 and 116, as
amended, and Minnesota Rules Chapter 7001

THE METROPOLITAN WASTE CONTROL COMMISSION AND THE
METROPOLITAN COUNCIL (HEREINAFTER "JOINT PERMITTEE")

are authorized by the Minnesota Pollution Control Agency (MPCA), to construct
vastevater treatment facilities and/or to discharge from the Metropolitan
Wastewater Treatment Facility (Metro Plant), located in the Eft of the SEK of
Section 9, T 28 N, R 22 V, Ramsey County and from the bypass points listed
herein to receiving vater named the Mississippi River, in accordance with
effluent limitations, monitoring requirements and other conditions set forth in
PARTS I, II and III hereof.

The Metropolitan Waste Control Commission (hereinafter "Commission") and the
Metropolitan Council (hereinafter "Council") shall be jointly and severally
liable for compliance vith the terms and conditions of this permit except the
Metropolitan council shall be liable only to the extent of its statutory or
regulatory authority over the activities necessary for compliance vith this
permi t.

This permit is a re issuance of an existing permit which has an expiration date
of midnight, June 30, 1987. This reissued permit shall become effective on the
date of issuance by the Agency Commissioner and will supersede the existing
permit upon issuance.

This permit and the authorization to discharge shall expire at midnight, May 31,
1995. The Joint Permittee is not authorized to discharge after the above date
of expiration. In order to receive authorization to discharge beyond the above
date of expiration, the Joint Permittee shall submit such information and forms
as are required by the Agency no later than 180 days prior to the above date of
expiration pursuant to Minnesota Rules Part 7001.0040.

Date: August 17, 1990 Timothy
Director
Division of Vater Quality

For: Gerald L. Willet
Commissioner
Minnesota Pollution Control Agency



Page 2 of 31
Permit No: MN 0029815

PART I

A. TREATMENT FACILITY DESCRIPTION

The application and plans indicate that the treatment system consists of
mechanical bar screens, grit removal units , primary sedimentation tanks,
step aeration activated sludge which is operated in a n i t r i fy ing mode
during the summer, final sedimentation tanks, chlorination and
dechlorination units. Sludge treatment consists of thickening by gravity
or flotation, chemical conditioning or thermal conditioning, dewatering
using vacuum fil ters, rol l presses or f i l ter presses, incineration or
landspreading. Ash from the incinerator can be sluiced to storage basins
by using treated wastewater or conveyed to storage silos. Supernatant from
the storage basins is recirculated back to the treatment facil i ty.

The facili ty has a continuous discharge (Discharge 010) of treated
wastewater to the Miss i s s ipp i River and is designed to treat an average
influent flow of 251,000,000 gallons per day with a 5-day biochemical
oxygen demand (BOO,-) strength of 200 mil l igrams per liter (mg/1).

3 •

Six bypass points exist in the disposal system which can discharge to the
Miss i s s ipp i River:

Discharge 020-Metro-untreated wastewater at the head of the faci l i ty.

Discharge 030-Metro-after primary treatment and chlorination.

Discharge 040-Metro-untreated wastewater at Third and Commercial
Streets in St. Paul

Discharge 060-So. St. Paul-untreated wastewater from the maintenance
storage pond.

Discharge 070-So. St. Paul-untreated wastewater from gravity outfall
ahead of l i f t station.

Discharge 080-So. St. Paul-untreated wastewater from forcemain after
l i f t station.

The above bypass points (020, 030, 040, 060, 070 and 080) must meet all
applicable Minnesota Pollution Control Agency criteria for system
rel iabi l i ty .

The facili ty is further described in a collection of plans and
specifications on f i le with the Minnesota Pol lu t ion Control Agency and in
publications of the Metropolitan Waste Control Commission.



Page 3 of 31
Permit No: MN 0029815

B. EFFLUENT LIMITATIONS

During the period beginning on cbe effective dace of this Permit and listing until May 31,
1995, the Joint Permittee is authorized to discharge from outfall number 010.

Such discharge shall be limited by the Joint Permittee as specified below. (Note: A discharge
flow of 314 ogd was used for calculating oass limitations as a monthly average. If the
Mississippi River flow is less than 5,000 cubic feet per second (cfs) as a monthly average at
Robert Street, mass limitations were calculated using a discharge flow of 251 mgd.)

Effluent Characteristics
Continuous Discharge Limitations

Calendar Month Average

5-Day Carbonaceous Biochemical
Oxygen Demand (CBOD )

Total Suspended Solids (ISS)

Fecal Colifom Croup Organisms

Ammonia-Nitrogen

14 mg/1 (16,617 kg/day)

14 mg/1 (13,283 kg/day)

10 mg/1 (11,869 kg/day)

10 mg/1 (9,488 kg/day)

24 mg/1 (28,486 kg/day)

85* Removal

30 mg/1 (35,608 kg/day)

85\ removal

200 organisms/100 ml (geometric

13 mg/1 (15,430 kg/day)

13 mg/l (12,334 kg/day)

8.0 mg/1 (9,495 kg/day)

8.0 mg/1 (7,590 kg/day)

5.0 mg/1 (5,935 kg/day)

Motes

Applicable during the month of
June if monthly average river
flow is >5,000 cfs.

Applicable during the month of
June if monthly average river
flow is i5,000 cfs.

Applicable from July through
September if monthly average
river flow is >5,000 cfs.

Applicable from July through
September if monthly average
river flow is 55,000 cfs.

Applicable from October
through May

aeaa) Applicable from March 1 -
October 31

Applicable during the month of
May if monthly average river
flow is >5,000 cfs.

Applicable during the month of
May if monthly average river
flow is £5,000 cfs.

Applicable during the month of
June if monthly average river
flow is >5,000 cfs.

Applicable during the month of
June if monthly average river
flow is £5,000 cfs.

Applicable from July through
September if monthly average
river flow is >5,000 cfs.



Page 4 of 31
Permit No: MN 0029815

Ammonia-Nitrogen
(continued)

5.0 mg/1 (4,744 kg/day)

local Residual Chlorine

local Cadmium

ToCal Copper

9.0 mg/1 (10,682 kg/day)

9.0 mg/1 (8,539 kg/day)

21 mg/1 (24,925 kg/day)

21 mg/1 (19,924 kg/day)

0.026 mg/1 (31 kg/day)
0.026 mg/1 (24.7 kg/day)

6.0 Ug/1 (7.1 kg/day)

6.0 Ug/1 (5.7 kg/day)

40 ug/1 (̂ 7 kg/day)

40 Ug/1 (38 kg/day)

50 Ug/1 (59.3 kg/day)

50 Ug/1 (47.4 kg/day)

0.2 Ug/1 (0.24 kg/day)

0.2 Ug/1 (0.19 kg/day)

local Polychlorinaced biphenyls 0.2 Ug/1 (0.24 kg/day)

0.2 Ug/1 (0.19 kg/day)

* For chose days when Che measured concentration is less Chan
use of the analytical method approved pursuanc to. PART I, D
che dececcion level and Che corresponding discharge flow
calculated quancicy.

Total Cyanide

Total Mercury

Applicable from July through
September if monchly average
river flow is £5,000 cfs.

Applicable during che monch
of Occober if monthly average
river flow is >5,000 cfs.

Applicable during che monch of
Occober if monchly average
river flow is 55,000 cfs.

Applicable during Che nonch of
November if monchly average
river flov is >5,000 cfs.

Applicable during the nonch of
November if monthly average
river flow is 55,000 cfs.

See PART I,C.2
Applicable if monchly average
river flow is 55,000 cfs.

Based on median concencration.
Mass based on median of daily
mas* loadings.
Applicable if monchly average
river flow is 55,000 cfs.

Based on median concentration.
Mass based on median of daily
mass loadings.
Applicable if monthly average
river flow is 55,000 cfs.

Based on median concentration.
Mass based on median of daily
mass loadings.
Applicable if monchly average
river flow is 55,000 cfs.

Based on median concentration.
Mass based on median of daily
mass loadings. *
See PART I, C.5 and 6.
Applicable if monchly average
river flow is 55,000 cfs.

Based on median concentration.
Mass based on median of daily
mass loadings. *
See PAKE I, C.5 and 6
Applicable if aonchly average
river flow is 55,000 cfs..

che dececcion level obtained through che
2., che mass shall be calculated using
and shall be reported as less Chan che



Page 5 of 31
Permit No: MN 0029815

Effluent Characteristics Calendar Week Average Notes

Such discharge shall be Halted by the Joint Permittee as specified below. (Note: A discharge flow of
no greater than 339 agd was used for calculating oass limitations as a weekly average. If the
Mississippi River flow is less than 5,000 cubic feet per second (cfs) as a monthly average (or weekly
average as appropriate), at Robert Street, mass llattations were calculated using a discharge flow of
no greater than 251 mgd.)

5-Day Carbonaceous Biochemical
Oxygen Demand (CBOD.)

Total Suspended Solids

Dissolved Oxygen

Ammonia Nitrogen

21 mg/1 (26,909 kg/day)

21 mg/1 (13,924 kg/day)

15 mg/1 (19,221 kg/day)

15 mg/1 (14,232 kg/day)

40 mg/1 (51,237 kg/day)

45 mg/1 (57,664 kg/day)

7.0 mg/1

13 mg/1 (15,430 kg/day)

13 mg/1 (12,334 kg/day)

12 mg/1 (11,500 kg/day)

12 mg/1 (9,493 kg/day)

7.5 mg/1 (9,611 kg/day)

7.5 mg/1 (4,744 kg/day)

13.5 mg/1 (17,299 kg/day)

9.0 mg/1 (8,539 kg/day)

31.5 mg/1 (40,365 kg/day)

21 mg/1 (19,924 kg/day)

** For averaging periods of less Chan seven days, the weekly average
shall be computed using the available daily values.

Applicable during the month of
June.
Applicable if weekly average
river flow in June is
£5,000 cfs.
Applicable from July through
September.
Applicable July through
September if monthly average